



Test Report

Number: SHAH00662103

Applicant: MAE PACIFIC CO HK LTD
Suite 505, 50 DE LOUVAIN WEST
MONTREAL, QUEBEC H2N 1A4
CANADA

Date: 12 Apr, 2016

Sample Description: 50%Polyester,45% Maetrx RedHeat,5% Spandex
Sample Name : Jersey Fabric;Color :Claret Stripe;Style NO.:MAE162888
Test Purpose : Entrust Test
Manufacturer : Mae Pacific CO HK LTD

Tests Conducted:
As requested by the applicant, for details refer to attached page(s).

To be continued

Authorized By:
For Intertek Testing Services
Ltd., Shanghai

Cheng Jun
General Manager

